



YOUR PARTNER IN BUILDING AND MATERIALS TECHNOLOGY

CERAM
BUILDING TECHNOLOGY

Queens Road Penkhull
Stoke-on-Trent ST4 7LQ
Tel: +44 (0) 1782 746476
Fax: +44 (0) 1782 764458
E-mail: info@ceram.co.uk
<http://www.ceram.co.uk>

TEST REPORT

Title : **Performance Testing of Raised Access Flooring System – M18 Pedestal 310mm high**

Laboratory Number : **SW261/01**

Client :



Formmetal Ltd. Şti.
Organize Sanayi Bolgesi
Babursah Cad. No: 18
Sincan 06930
Ankara
Turkey

For the Attention of : **Sedat Tekgül**

Date Received : **30th October 2001**

Date Tested : **October 2001 – February 2002**

Authorised by : **Mr.D.Dix**

Date of Issue :

Our Reference : **DD/H/SW261.01 Formmetal**

Page 1 of 11 pages

This report is issued in accordance with the Conditions of Business of CERAM Research Limited and relates only to the sample(s) tested. No responsibility is taken for the accuracy of the sampling unless this is done under our own supervision. This report shall not be reproduced in part without the written approval of UKAS and CERAM Research Limited, nor used in any way as to lead to misrepresentation of the results or their implications.

CERAM is the trading name of CERAM Research Limited, CERAM Building Technology is a division of CERAM Research Limited, a subsidiary of British



4. RESULTS

A summary of the results of the tests is as follows:-

"PSA MOB PF2 PS/SPU Tests"

T5.00	Free Play in Pedestal	Pass
T12.00	Soft Body Impact	Pass
T15.00	Pedestal Strength : Horizontal Load	Pass
T16.00	Pedestal Strength : Vertical Load	Pass

"RAL GZ941 Tests"

Clause 3.3.2.2	Pass
Clause 3.3.2.3	Pass
Clause 3.3.2.4	Pass

The full results for all tests are given in Tables 1 to 5. The average environmental conditions (i.e. ambient temperature and relative humidity) during the period of the tests are included in the table where required by the specification.

The results apply only to the samples tested as supplied by the client.

Authorised by:



Mr. D. Dix